
membranes

Article

Membrane Bioreactor Technology: The Effect of
Membrane Filtration on Biogas Potential of the
Excess Sludge

Magdalena Zielińska, Katarzyna Bernat and Wioleta Mikucka *

Department of Environmental Biotechnology, University of Warmia and Mazury in Olsztyn, Słoneczna St. 45G,
10-709 Olsztyn, Poland; magdalena.zielinska@uwm.edu.pl (M.Z.); bernat@uwm.edu.pl (K.B.)
* Correspondence: wioleta.mikucka@uwm.edu.pl

Received: 12 November 2020; Accepted: 4 December 2020; Published: 6 December 2020
����������
�������

Abstract: Although the membrane bioreactor technology is gaining increasing interest because of
high efficiency of wastewater treatment and reuse, data on the anaerobic transformations of retentate
are scarce and divergent. The effects of transmembrane pressure (TMP) in microfiltration (MF)
and ultrafiltration (UF) on the pollutant rejection, susceptibility of ceramic membrane to fouling,
hydraulic parameters of membrane module, and biogas productivity of retentate were determined.
Irrespective of the membrane cut-off and TMP (0.2–0.4 MPa), 97.4 ± 0.7% of COD (chemical oxygen
demand), 89.0 ± 4.1% of total nitrogen, and 61.4 ± 0.5% of total phosphorus were removed from
municipal wastewater and the permeates can be reused for irrigation. Despite smaller pore diameter,
UF membrane was more hydraulically efficient. MF membrane had 1.4–4.6 times higher filtration
resistances than UF membrane. In MF and UF, an increase in TMP resulted in an increase in permeate
flux. Despite complete retention of suspended solids, strong shearing forces in the membrane
installation changed the kinetics of biogas production from retentate in comparison to the kinetics
obtained when excess sludge from a secondary clarifier was anaerobically processed. MF retentates
had 1.15 to 1.28 times lower cumulative biogas production than the excess sludge. Processing of MF
and UF retentates resulted in about 60% elongation of period in which 90% of the cumulative biogas
production was achieved.

Keywords: MBR; ultrafiltration; microfiltration; membrane fouling; municipal wastewater;
biogas production

1. Introduction

To achieve high-quality effluents in the municipal wastewater treatment plants (WWTPs),
membrane bioreactors (MBRs) are increasingly employed [1,2]. Although conventional activated
sludge systems are still cheaper to use than MBRs, the costs of membranes and MBR operation are
decreasing and MBRs offer greater opportunities for water reuse as the most rapidly developing solution
in wastewater treatment [3]. The MBRs integrate an activated sludge process with a permselective
membrane that separates sludge flocs from the effluent. Thus, the technology allows avoiding sludge
washout from the system at short hydraulic retention time [4]. Microfiltration (MF) and ultrafiltration
(UF) membranes that replace secondary clarifiers in the MBRs are complete barriers for the flocs,
which allows maintaining a high biomass concentration in the bioreactor, up to 30 g/L. As a result,
volumetric reaction rates that are about twice higher than those in conventional activated sludge
systems allow for small footprint [5]. Effective biomass retention leads to a very long sludge age and
low sludge production [3]. At high biomass concentration, long solids retention time (SRT), and low
food-to-microorganisms ratio (F/M), bacteria primarily utilize the energy supply for their maintenance

Membranes 2020, 10, 397; doi:10.3390/membranes10120397 www.mdpi.com/journal/membranes

http://www.mdpi.com/journal/membranes
http://www.mdpi.com
http://www.mdpi.com/2077-0375/10/12/397?type=check_update&version=1
http://dx.doi.org/10.3390/membranes10120397
http://www.mdpi.com/journal/membranes


Membranes 2020, 10, 397 2 of 16

metabolism [6]. Therefore, they can mineralize substrates rapidly, resulting in obtaining above 90%
of organic matter removal from wastewater [7]. In a full scale A2O-MBR, concentrations of organic
compounds (COD), NH4

+-N and total phosphorus (TP) removal efficiency was more than 90.0, 98.2,
and 96.2%, respectively [8]. In a membrane system connected with aerobic granular sludge, 94.84% of
total nitrogen (TN) and 97.07% of TP was removed [7]. In an MBR combined with post-denitrification,
the removal of TN and TP was about 85% and 87%, respectively [9]. Post-denitrification was added
because the effective removal of phosphorus and nitrates is deteriorated in some facilities because
of the fact that huge aeration rate for membrane cleaning results in high concentration of dissolved
oxygen in the mixing liquor recycled from a membrane tank to an anaerobic or anoxic tank.

The most commonly used submerged MBRs usually require less energy to run but need a larger
membrane surface area than external cross-flow MBRs [1]. This results from higher susceptibility
of submerged membranes, which are usually polymer membranes, to fouling. Fouling is the main
obstacle for optimal membrane functioning, particularly in MBRs which are operated under the
conditions of high biomass concentration. Suspended particles (sludge flocs, microorganisms, and cell
debris), colloids, and solutes are the main reasons for fouling in MBRs [10]. Ceramic membranes are
less prone to fouling and provide increased concentration polarization control than polymer ones,
because the bonding between membranes and foulants is weaker because of more hydrophilic surface
of ceramic membranes [11]. They are particularly suitable when the feed contains a relatively high
proportion of large particles. Ceramic membranes, due to high variety of materials used for their
fabrication, are highly resistant to corrosive chemicals, have favorable mechanical strength and long
lifespan, stability at high temperatures (they may be sterilized with steam), possibility of dry storage,
good antimicrobial ability, and high separation efficiency [12]. They are rarely used in full-scale
facilities, mainly because of the cost. However, despite the lower costs of polymeric membranes,
ceramic membranes may be competitive with polymeric membranes over the long term. In addition,
there are reports in the literature on the development of new methods of production of low-cost ceramic
membranes based on locally available raw materials such as clay, kaolin, diatomaceous earth, etc., [13].
These low-cost membranes have water permeability values similar to those of conventional ceramic
membranes. All these characteristics of ceramic membranes indicate that they should be investigated
to develop their use in large-scale environmental applications.

Although wastewater treatment in MBRs is well recognized, there is no data on the processing
of the excess sludge (retentate) and, particularly, on the susceptibility of the retentate to biological
stabilization. First, MBRs were mainly applied in small WWTPs. Now, MBRs are also operated in
large facilities [14], in which anaerobic stabilization of sludge is profitable. Data are available only
on the use of anaerobic MBRs, in which biogas produced by converting up to 98% of COD [15] had
80% or even 90% of CH4 [16] and the electricity generated covered the MBR energy demand, which
varies from 0.5–0.7 kWh/m3 [17] to 2.0–12.0 kWh/m3 [18]. In aerobic MBRs, despite the effective
sludge thickening, anaerobic processing of excess sludge is sometimes questionable. Theoretically,
because of low organic loading (F/M of about 0.1 kg COD/(kg·d)), the production of excess sludge in
the MBRs is very low (<0.1 kg mixed liquor volatile suspended solids (MLVSS)/kg COD) resulting in
low MLVSS/MLSS (mixed liquor suspended solids) ratio of about 50% [19]. Therefore, some authors
indicated that the introduction of an anaerobic digestion stage may not be useful because of the low
production of biogas (0.07–0.18 m3/kg of volatile solids added) [20]. However, in practice, the sludge
yield obtained at SRT of 45 d and F/M of 0.02 kg COD/(kg MLVSS·d) was similar to that obtained at
three times shorter SRT and three times higher F/M [20]. In the full-scale WWTP operated in the MBR
technology, the MLVSS/MLSS ratio was 73% [21], which was like that in conventional activated sludge
process. Thus, anaerobic digestion of the excess sludge from the MBR may be considered in these
WWTPs in which it is profitable.

In sewage sludge processing, various pretreatment technologies have been developed to improve
the anaerobic digestion by accelerating the hydrolysis of sludge. As one of pretreatment methods,
high pressure results in sludge floc breakage and cell rupture and causes a release of organic substances



Membranes 2020, 10, 397 3 of 16

which become easily accessible to subsequent biological degradation. At 200–400 bars, COD release
due to sludge disintegration might relate to the release of extracellular polymeric substances (EPS)
and cell components during cell lysis [22]. A pretreatment at 150 bars gave 23% sludge reduction and
biogas production increased by 30% [23]. Similar results can be obtained using membrane installation
in the MBR technology. For each m3 of permeate effluent, 20 to 30 m3 of bulk liquid must pass over the
membrane; a velocity of 1–5 m/s and a pressure of 100 to 600 kPa must be used [24]. Because of cross
flow conditions and high-speed circulation pumps, strong shearing forces occur in the installation,
causing an intensive degradation of biomass particles. This should result in better availability of the
organic substrate, present in the excess sludge, for anaerobic transformations [24].

On the other hand, floc degradation by high hydraulic shearing forces can reduce the specific
metabolic activity and biogas production. In the membrane thickening of potato starch wastewater,
a 50% activity loss was reported after 20 time circulating the sludge and a 90% loss after 100 time
circulating [24]. This shearing stress may disrupt sludge flocs, alter cell viability, and cause a release of
intracellular or extracellular compounds [24]. When circulating mixed liquor in the MBR, floc breakage,
release of organics from cells, and deterioration of microbial activity, expressed by 78% reduction in
specific oxygen uptake rate and thus lower substrate utilization rate, were reported [25].

Although MBR technology has been extensively developed and employed for wastewater
treatment, to the best of our knowledge, data are lacking on the effect of membrane processes on the
characteristics of retentate and its utilization for biogas production. In addition, the use of ceramic
membranes, which offer advantages in terms of fouling resistance, has received little attention in the
context of MBR operation. Therefore, the present study aims to improve knowledge of these aspects of
MBR operation. The main objective of this study was to investigate the effect of membrane cut-off and
TMP on the composition of the retentate and thus on its biogas production kinetics, with a focus on
comparing that kinetics with the kinetics of biogas production with activated sludge collected from
the secondary clarifier of a conventional WWTP. To gain insight into how replacing the secondary
clarifier with a membrane module would influence WWTP performance, the effects of membrane
cut-off and TMP on the efficiency of removal of TSS, COD, BOD (biochemical oxygen demand), TN,
and TP were also investigated. A novel aspect of this study is the use of ceramic membranes in a
side-stream configuration for activated sludge separation, including the determination of the effects
of cut-off and TMP on the susceptibility of these membranes to fouling, as reflected by changes in
permeate flux and membrane resistance. The results extend current knowledge on the use of ceramic
membranes for separating activated sludge from treated wastewater in municipal WWTPs.

2. Materials and Methods

2.1. Characteristics of WWTP

The feed for membrane filtration, which was a mixture of treated wastewater and activated sludge
flowing from biological reactors to the secondary clarifier, was collected from in a full-scale municipal
WWTP located in northeast Poland. The WWTP had an average flow of 35,000 m3/d, a population
equivalent of about 342,000, and the pollutant indicators in the influent of 960 ± 44 mg COD/L,
510 ± 24 mg BOD/L, 410 ± 22 mg TSS/L, 92 ± 5 mg TN/L, 11 ± 2 mg TP/L. The mechanical part
of the WWTP embraces grates, grit chambers, and primary clarifiers, whereas the biological part
includes a dephosphatation chamber, circulating reactors with automatically adjusted surface aeration
to provide anoxic/aerobic conditions, and secondary clarifiers. The effluent is discharged into the river.
Primary sewage sludge is thickened, and volatile fatty acids are produced to support the biological
dephosphatation. The mixture of primary sludge and secondary sludge is anaerobically digested to
produce biogas, then dewatered, and finally thermally processed. The feed for membrane filtration
was characterized by 4500 ± 212 mg MLSS/L, with 73% of MLVSS.



Membranes 2020, 10, 397 4 of 16

2.2. Membrane Filtration

The experiment on separation of activated sludge from the effluent was conducted in the
installation that consisted of a 10-L process tank, a CRN(E) high-pressure pump (Grundfos), a heat
exchanger, a prefilter (1 mm mesh), a flowmeter, a membrane module located outside the process
tank, pressure gauges at the feed and retentate sides of the membrane module, a restricting valve to
pressurize the feed to the desired value, a line to circulate the retentate to the process tank, and a
line to discharge permeate from the installation. The pressure-driven membrane module contained a
ceramic asymmetric membrane (Inside CéRAM, Tami Industries, Hermsdorf, Germany), which was
a kind of multi-tube membrane because of the presence of 23 channels inside. The membrane was
fabricated from TiO2 and ZrO2 and characterized by a length of 300 mm, an external diameter of
25 mm, a hydraulic diameter of each channel of 3.5 mm, a filtration area (A) of 0.1 m2, a specific area of
680 m2/m3, and chemical resistance in the range of 0–14 pH. The membrane permeability for deionized
water was about 1500 L/(m2

·h·bar) for MF and 500 L/(m2
·h·bar) for UF.

Six experimental series with the use of MF membrane (pore size of 0.45 µm) and UF membrane
(cut-off of 150 kDa) were conducted, in which constant TMPs of 0.2, 0.3, and 0.4 MPa were used (Table 1).
For each experimental series, 10–18 L of feed was introduced into the process tank. The installation
was operated in a cross-flow system with an initial feed flow velocity of 17–22 L/min at 21 ± 1 ◦C.
During the filtration cycle, permeate was yielded from the membrane system, whereas the retentate
was circulated back to the process tank. Thus, the flow velocity was the velocity of both the feed and
the retentate that circulated in the loop, and the suspension circulating in the installation became more
and more concentrated as the experiment proceeded. Because of the lack of automatic backwashing,
the membrane installation was operated in a batch mode. Therefore, each experimental series relied
on conducting a permeation test. In these tests, permeate flux was monitored by measuring the
time (t) necessary to obtain given volume of permeate to the moment of obtaining 50% permeate
recovery (volumetric concentration factor of 2). The installation was initially run to eliminate about
2 L of distilled water that was present as dead volume in the system. Each of the filtration series was
conducted in duplicate; the arithmetic mean of two measurements for each series is presented.

Table 1. Organization of the experiment.

Series Type of Membrane Pore Size (µm)/Membrane Cut-off (kDa) TMP (MPa)

MF 0.2 MF 0.45 µm 0.2
MF 0.3 MF 0.45 µm 0.3
MF 0.4 MF 0.45 µm 0.4
UF 0.2 UF 150 kDa 0.2
UF 0.3 UF 150 kDa 0.3
UF 0.4 UF 150 kDa 0.4

After each permeation test, the installation was washed according to producer’s recommendations,
in the following sequence: with deionized water, with 2% NaOH solution, with deionized water to
obtain neutral pH, with 1% HNO3 solution, and finally with deionized water to obtain neutral pH.
The temperature of the washing fluids was 21 ± 1 ◦C. Washing was considered complete when 95–97%
of the initial permeation flux of deionized water was recovered.

2.3. Analytical Methods

In feed, permeates and retentates, the concentrations of organic compounds (COD), TP, TN,
NO2-N, and NO3-N were measured spectrophotometrically with cuvette tests (Hach Lange GmbH,
Duesseldorf, Germany). BOD5 was measured with a DIN EN 1899-1/EN 1899-2 EPA method using
OxiTop WTW Wissenschaftlich-Technische Werksträtten GmbH. The concentrations of NH4-N, MLSS,
MLVSS and the settling capacity of activated were measured according to Hermanowicz et al. [26].
These analyses were also carried out in samples of raw and treated effluent from the WWTP, from which



Membranes 2020, 10, 397 5 of 16

the activated sludge was collected. The morphology and size of activated sludge flocs in the feed
to membrane filtration and in retentates were evaluated with the use of Nikon Eclipse microscope
combined with Lucia 4.82 software (Laboratory Imaging, Prague, Czech Republic).

Biogas production from the excess sludge taken from the secondary clarifier of the full-scale
WWTP (sewage sludge (SS)), and the production from MF and UF retentates were each determined
in triplicate (for each sample) in a respirometric OxiTop system (500 mL bioreactors with individual
heads). The gas production tests (GP) lasted 21 days (GP21) and were carried out in batch assays [27].
Biogas production, resulting from decomposition of organic matter, causes an increase in pressure in the
gas head-space above the liquid, which is measured by the manometer inside the head. The pressure
values were stored in the memory of the recording device and then used to calculate the volume of the
biogas, employing the ideal gas law. Finally, the biogas production was expressed as L of biogas per
mass of COD added (L/kg COD). The temperature of the measurement was 37 ± 1 ◦C, and bioreactors
were kept in a thermostatic incubator. The inoculum (ca. 100 mL) was added to each bioreactor along
with an appropriate dosage of the tested sample. As the inoculum, fermented sludge from the closed
mesophilic fermentation chambers operated in the local WWTP was used. The characteristics of the
inoculum were pH ca. 7.0, total solids (TS) ca. 2%, volatile solids (VS) ca. 70% of TS. The samples
of SS and the MF and UF retentates were analyzed for the COD concentration of the whole sample
(liquid and solid mixture). Based on COD concentrations, the dosage of the sample was calculated to
assure the starting load of 5 kg COD/m3, which is close to the organic loading rate used in digesters
operated under technical scale (5 kg COD/(m3

·d)). The biogas production from the inoculum alone
was subtracted from the total biogas production of the sludge and inoculum combined. This allowed
determination of the biogas production of the investigated sludge samples. Before measurement,
after filling with the inoculum and the sludge sample, each bioreactor was flushed with N2. The lateral
connections of the bottles were sealed with rubber stoppers. The contents of the bioreactors were
mixed. After 21-day biogas production, overall biogas composition was measured. GA200+ automatic
analyzer (Geotechnical Instruments, Coventry, Great Britain), which measured the percentage of
methane and carbon dioxide in the biogas, was used to determine the biogas composition in the head
space of the OxiTop bioreactors.

2.4. Calculation Methods

The total efficiency of pollutant removal was calculated based on concentrations in the influent to
the analyzed WWTP and in the permeates. The concentrations of pollutants in feed (CF), permeates (CP)
and retentates (CR), the volumes of feed (VF), permeates (VP) and retentates (VR) obtained under
each operational conditions and deionized water flux (Jw) were used to calculate the basic parameters